
-~ 
1 , 
, 
+ , , , , 

13 

1+ 
15 
17 
18 
19 
2J 

2+ 

" 26 

27 ,. 
29 
30 
3+ 
35 

" 37 ,. 
'" +D 
+1 

1715755 
322-0550 

1715755 
322-0650 

141-SEALANT 
142-20W-50 OIL 
150-SEAL KIT 
151-GREASE 

37 

- = ~ - -~~ ~ ~ .. 
5007"". 1 HOUSING, LOWER .., ++130 
70255 1 ASSEMBLY, UPPER HOOSING 

1 HOUSING, UPPER ++ 70226 

1 BEARING-TRUNNION JOURNAl... 
9(J0800o-012B 1 SEAL-UP 
2003018 1 RING-WIRE RETAINING 
2003052 1 RING-RET1.INING 
2003043 1 BEARING-SHAfT BALL 
50551 1 BEAAING-lHRUST .30X52X13 
200301!17 1 SWASHPLATE-VARlAIl..E 
70331 1 BLOCK-CYLINDER ASS'Y. 

1 BLOCK-CYLINDER 
5 PISTOO 
5 PISTOO SPRING , PISTON SPRING WASHER 

2000005 1 ARIiI-lRUNNION 

52 ... " 53 45076 

" 50005 
57 som, 

1100II000-0126 1 SEAL-LIP " ... " 2000015 1 GUIDE-SLOT " 50002 
SO+4O 1 SHAFT-MOTOR " 45007 
0=1, 1 BEARING-THRUST -42X88X16 " 502S1 

70082 1 BLOCK-CYUNDER (MOTOR) ASSY 
1 BLOCK-CYLINDER 

,. 50018 

" "1+26 
7 PISTON 83 702!i12 
7 PISTON SPRING 
7 PISTON SPRING WASHER ...,,. 1 SEAL-UP 10X25X7 

2003555 1 ACTUATOR-B'l'PASS 
70250 1 KIT, CENTER SECTION 

1 PLAlE. BYPASS , CHECK PWG ASSEIoIBL Y 
1 CENTER SECTION 
1 OU BEAAING , BOLT-3t,-24 X 2.5 
1 BUSHIN , 1.02 X 1,1 X .57 ...,,, 1 SEAL-UP 26X42X5 

" '1l559 
8B .!I01.!14 

" 50132 
90 5011S 

" 50941 

" 2003014 

50007 1 RING-RETAINING " 2003017 ... " , WASHER-2f1X35Xl "' 701011 
70680 1 KIT, BYPASS PLATE 
44g64 1 OIL FILTER ELEMENT 
,m26 1 ARt.I-B'l'PASS 11+ 70110 ... " 1 RING-RETAINING 
,m3O 1 ARM-ACTUATING ... " , PIN-AClUATING 13+ 44142 
5OJ16 1 BOLT-5/16-1S X 1-3/4 135 «1m 
50317 1 NUT-HEX LOCK 5/16-24 
70135 1 BRAKE ROTOR/STATOR KIT 

+ STATOR-BRAKE 
2 ROTOR BRAKE 

'" SO'8+ 
137 S08" 
139 50431 
14" 50269 
1+1 SO,,. 
1+2 

'"" 70312 
151 50416 

~136 

37 

'i-
P.1 of 2. 7D2118-PO 

= ~ 

, WASHER 7/16 X 7/8 X .060 

1 DIFFERENTIAL ASSEMBLY 
1 GEAR-DIFF . .!lOT , DIFF. HOI.JSING , GEAR-BE'-IR 14T , GEAR-PLANET lOT , RING-RETAINING , BOLT- DIFF. LOCKING 
1 AXLE SHAFT, RH 
1 AXLE SHAFT, LH 
1 SPACER-DIFF. , WASHER-3/4 X 1.5 X .13 , SEAL- .75 X 1.25 X .250 
1 SHAFT-INPUT , BOLT, 3/8-24 X 2.5 
~ BOLT- 1/4--20 X 1.38 , PIN- .5 00 X .43 10 X .750 

1 NUl-CONTROL 
1 PUCK-DAWPENER 
1 SET SCREW 
1 5/11'-24 STUD 
1 JACK SHAFT/PINION GEAR ASSEIo4BLY 
1 JACK SHAFT 
1 In-23T CLUSTER ASSEWBLY , CAPSCREW 8104 X 20 LG , WASHER 7/16 X 1 X .5 

1 JACK SHAFT , CAPSCREW 6104 X 20 LG , 
~~~H.kRl~JlN~ 1 X .5 , , SEAL. UP 0.75Xl.00XO.15t1 

1 SPRING, BLOCK 
1 WASHER, BLOCK THRUST 
1 CAP-VALVE ASSEMBLY 
1 CAP-POPPET VALVE 
1 PLASTIC "\lENT 
1 FlTTING-ORING ASSEMBLY 
1 ORING 
1 PLASTIC HOSE FITTING 

1 CASTlE NUT, 5/16-24 
1 COTTER PIN 
1 EXTENSION SPRING 
1 SCREW, 10-32 X 1/2 
1 COW PRESSION SPRING 
1 NUT, HEX 5/16-24 
1 SEALANT 

81" 2OW-50 OIL 
1 SEAL KIT 
1 GREASE 

E.i 
P.2 af 2. 702BII-f>G 


